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Requested by: GRUPPO ROMANI INDUSTRIE CERAMICHE S.p.A. 
Via Platone, 9 – 42018 RUBIERA (RE) 

For the sample: Glazed ceramic tiles 30 x 60 x 1,0 cm marked “Serie GENESIS RET”. 

On (date): 07/07/16 Date of receipt in laboratory (sample delivered by the client): 07/07/16 

Test date From: 21/07/16 To: 21/07/16 
 

 The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own 
supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any 
partial reproduction. This test report consists of 1 pages, this cover included. 
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Slip resistance (D.M. 14/06/1989 – n° 236)  

 
TEST CONDITIONS: 
 
- Speed of travel (mm/s): 17 
 
- Load applied to slider (g): 200 
 
 

RESULTS 
 

Slider material Surface condition Average coefficient of friction (µ)  

Leather Dry 0,46 

Hard shoe-heeling rubber Wet (water+wetting agent) 0,48 

 
 
 

 
Requirements (D.M. 14/06/1989 N°236 Part. 8.2.2 and D.P.R 24/07/1996, n. 503) 
 
Average coefficient of friction µ > 0,40 
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